


 2 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 3 

INDEX 
 
Summary..........................................................................................................................6 
Sommario.......................................................................................................................10 
Introduction to the work ..............................................................................................15 
CHAPTER 1: Desalination Technologies...................................................................18 
1. Introduction...............................................................................................................19 
[...]
million euro in 2005 with a steady growth rate of 9% [71]. One key trend driving this 
continue growth in the next 5-10 years is the use of MBR systems for decentralised 
treatment and water reuse. The majority of the currently operating and commissioned 
plants are small- to medium size. The entry of membrane bioreactors into large sized 
projects has been slow. It is only in the last couple of years that the use of MBRs for 
medium to large-scale domestic wastewater applications is beginning to grow. The main 
factors that contributed to their development were the experience gained with 
pilot/small-scale projects, the decrease in the cost of membranes and the improvements 
in their performance.  
Membrane bioreactors are by now almost exclusively used in wastewater treatment. The 
great potential of MBRs to produce high quality effluent could also be of great interest 
in the removal of a variety of anthropogenic organic pollutants and fouling agents that 
are increasingly present in sea/brackish-water.  
With respect to costs, MBR is considered a high tech process with high initial 
investment costs when applied to wastewater treatment. However, this is not the case 
when MBR is used to treat seawater, with a typical total organic carbon concentration in 
the range of 1.0-3.0 mg/L. Under such conditions the use of MBR technology, 
especially in the submerged configuration, could be a very cost-effective process.  
 
 

4. Integrated Membrane Systems for Water Treatment 
Over the last few decades more and more membrane technology has emerged as the 
most promising contributor to solve water shortage problems by sea/brackish water 
desalination and wastewater treatment and reuse. The success of membrane operations 
is due to their intrinsic characteristics of efficiency and operational simplicity, high 
selectivity and permeability for the transport of specific components, compatibility 
between different membrane operations in integrated systems, low energetic 
requirement, good stability under operative conditions, environment-compatibility, easy 
control and scale-up, large flexibility and lower water cost compared with conventional 
water treatment methods (Table 2).  
At the beginning the research efforts were on reverse osmosis membranes for sea and 
brackish water desalination. These have had an impact on the progress of the whole 
membrane science and considerable advances in ultrafiltration and microfiltration 



 59 

technologies in water purification processes for drinking water production have been 
also achieved: 
� The growth in MF/UF systems installations in the past few years has been almost 

explosive. In 1995 it was estimated that less than 25 MGD installed capacity was in 
operation in North America [76]. Five years later that number has grown to over 400 
MGD. MF systems have been installed in both the potable water markets and for 
water reuse applications treating municipal secondary effluent. UF systems have 
been gaining wide acceptance for potable water enhancement. 

� Large NF plants have been put into operation in Florida for organic removal. 
Plantation has 18 MGD capacity and Palm Beach County is building a 30 MGD 
facility. Other large installations are planned in the future. The metropolitan Water 
District is evaluating membrane technology and looking at very large nanofilters 
plant to reduce TDS and lower hardness in addition to pathogen protection. These 
plants could exceed 200 MGD. 

 
Today, for more and more increasing the reliability of membrane based water treatment 
processes (which means decreasing desalted water costs, increasing water quality, rising 
fresh water recovery factor and reducing the environmental impact of discharged brine 
streams), two different ways can be pursued:   
- discovering new materials for making membranes more stable and resistant to 

chemicals in order to increase their performance and life-time and, then, to reduce 
the replacement and maintenance costs; 

- coupling several membrane processes in order to overcome the limits of the single 
units and to use their synergic effects in terms of better performance of the overall 
system. 

The possibility of redesigning overall industrial production by integration of various 
already developed membrane operations is becoming of particular interest and is 
growing rapidly with excellent results, because of the simplicity of the units and the 
possibility of reaching advanced levels of automatization and remote control. Moreover, 
the rationalisation of industrial production by integration of these technologies permits 
low environmental impact, low energy consumption, and high quality of the final 
product. 
For example, microfiltration and ultrafiltration are more and more combined with RO in 
the pre-treatment steps for removing suspended solids and organic contaminants in raw 
seawater, thus providing an RO feedwater of good quality which results in the reduction 
of membrane fouling and, then, in capital and operating costs of the desalination plant.  
In this logic also Membrane Distillation (MD) and Membrane Crystallization (MCr) 
techniques well fit in: since they are temperature-driven membrane operations not 
limited by concentration polarization phenomena, when MD and/or MCr operate on 
NF/RO brine as post-treatment step, more fresh water can be produced thus increasing 
plant recovery factor and decreasing the amount of the highly concentrated streams that 
the desalination plants usually discharged in oceans.  
In conclusion, membrane technology offers today new opportunities in the design and 
optimization of industrial processes. The possibility of integrating the new membrane 
operations (MD, MCr) together with the well-assessed pressure driven membrane units 
(MF, UF, NF, RO) could contribute to reach the goals of better water quality, reduction 
of membrane fouling, lower fresh water cost, fewer brine production and, as a 



 60 

consequence, reduction of the environmental problems related to its disposal.  
 
A successful example of an integrated water treatment process is, instead, in the world’s 
largest Integrated Membrane System put into operation by PWN Water Supply 
Company North Holland in the Netherlands. In this plant, UF and RO are the most 
essential process elements of this treatment plant, having a capacity of 18 million 
m3/year (13mgd). Water abstracted from the Ijssel Lake is processed in the membrane 
plant. The treated obtained water is a drinking water which meets the most stringent 
water quality criteria regarding desired low salinity, minimal corrosion and optimal low 
hardness and organic matter content. 
 
 

4.1 Pre-treatment strategies 
Due to the fouling sensitivity of membrane units, high quality feedwater is required to 
ensure stable, long term performance. In particular RO membranes are susceptible to a 
wide variety of organic and inorganic foulants. A sufficient pre-treatment, supplying 
high quality feedwater, regardless of fluctuation of raw water quality, is therefore 
essential for an efficient plant operation. 
Ineffective or unreliable pre-treatment can lead to problems with the RO system 
including high rates of membrane fouling, high frequency of membrane cleanings, 
lower recovery rates, high operating pressure, poor product quality and reduced 
membrane life; all having a direct impact on plant productivity and operational costs 
[24]. Accordingly, pre-treatment optimization is the key factor for a successful RO 
desalination system. 
The type of pre-treatment depends on feedwater quality, which varies with the location 
of the plant, seasonal variations and intake system. While for feedwater from well 
sources cartridge filtration is usually sufficient, feedwater from open seawater intakes 
demands more extensive pre-treatment. 
Pre-treatment operations can be divided into two main groups: (i) physical and (ii) 
chemical pre-treatment. The first is responsible for mechanical filtration through 
screening, cartridge filters, sand filters or membrane filtration. Chemical pre-treatment 
includes the addition of scale inhibitors, coagulants, disinfectants and polyelectrolyte 
[29]. While chemical pre-treatment is responsible for pH adjustment, increasing the 
solubility of salts and disinfection, the physical pre-treatment is responsible for the 
separation of dispersed particles from the feed water to prevent blocking, fouling and 
flux decreases in the membrane. 
In the past, conventional RO pre-treatment (which is defined as chemical and physical 
pre-treatment without the use of membrane technologies) has been widely applied. With 
the cost of membranes constantly declining and the quality of feedwaters continually 
deteriorating, an increasing number of plant owners are nowadays considering the use 
of membrane based pre-treatments to replace less efficient, conventional pre-treatment 
systems, which do not represent a positive barrier to colloids and suspended solids and 
produce unsteady quality of RO feedwater [24]. 
Micro- and ultrafiltration membranes are considerable alternative options and it is 
estimated that membrane pre-treatment will rapidly grow in the coming years [29]. 



 61 

Looking at the available pre-treatment technologies for the clarification of seawater 
upstream RO, a quick and easy classification is as follows: 

� conventional pre-treatment; 
� membrane pre-treatment. 

A rapid overview of the previously mentioned pre-treatment operations is proposed in 
the following paragraphs. 
 
 

4.1.1 Conventional pre-treatment    
A typical conventional RO pre-treatment is shown in Figure 21. Usually it consists of 
the following parts:  

� seawater intake system; 
� rotating screens for coarse pre-filtration; 
� chemical additions (chlorination, acid and antiscalants addition, in-line 

coagulation, addition of flocculants); 
� single- or double-stage sand filtration; 
� cartridge filtration (mesh size 5–10 µm). 

Chlorination is necessary to disinfect the feed water and to prevent biological growth 
which causes fouling for both filters and membranes and reduces treatment 
performance. Chlorine is added to the raw water as sodium hypochlorite (NaOCl) or 
chlorine gas (Cl

2
).  

As an alternative to chlorination, ultraviolet (UV) radiation is able to disinfect the raw 
water but so far is seldom applied. 
Dechlorination has to be performed because residual chlorine in the feedwater to the 
reverse osmosis element may damage the membrane by oxidation and/or hydrolysis. 
Commonly, sodium metabisulphite is used for dechlorination due its high cost 
effectiveness [29]. Moreover, beside sodium metabisulphite, activated carbon is very 
effective to reduce residual free chlorine.  
Sometimes it is necessary to adjust the pH of the feed water to prevent CaCO

3 
scaling 

by adding acids such as hydrochloride acid (HCl) or sulphuric acid (H
2
SO

4
). In RO 

applications, the pH value is generally lowered to normalized value where RO 
membranes show better performance. 
Coagulation and flocculation agents (such as FeCl3, ferric salts Fe2(SO4)3 or aluminium 
sulphate Al2(SO4)3) are added to promote the adsorption of dissolved matter on 
hydroxides formed and the agglomeration of colloidal matter. A subsequent 
sedimentation and sand filtration remove those agglomerates from the feedwater. 
During coagulation alkalinity is reduced and CO2 is produced. 
Different scale inhibitors are used to prevent the precipitation of salts on the membrane 
surface caused by supersaturation.  
 



 62 

 
Figure 21: Typical conventional RO pre-treatment [24]. 

 
Filtration is either performed in pressurized lined steel vessels or gravity driven 
concrete chambers to remove a portion of the coagulated organic and inorganic 
particulate and colloidal matter present in the raw water. 
The final step of pre-treatment is a cartridge- or bag type guard filter with a mesh size of 
5 to 10 µm to protect the RO membranes. Accordingly, particles larger than 5µm only 
are removed. Conventional filter systems are backwashed with filtered water and air at 
least once a day. The filter replacement rate varies depending on the raw water quality 
and ranges between every two to eight weeks [24, 29]. 
The above described pre-treatment systems may produce feed water of an acceptable 
quality when properly tuned and with good and constant raw seawater quality: a single 
stage sand filtration or even a simple cartridge filtration is able to achieve SDI values 
well below 3 if the system is fed by water from beach well sources which provide good 
quality raw water. But, when open seawater intakes are used, poor raw water quality 
during storms or algae bloom can cause problems even in a properly tuned conventional 
pre-treatment system [29]. 

Wolf et al. [24] listed the major disadvantages of a conventional pre‐treatment which 

contribute to higher rates of RO membrane fouling and shorter RO membrane lifetime 
expectancy of as:  

� significant fluctuations of the quality of RO feed caused by changing raw water 
conditions; 

� difficult to achieve a constant SDI15 < 3.0, especially during high turbidity feed 
water conditions; 

� low removal efficiency of particles smaller than 10–15 microns; 
� possibility of breakthrough during filter backwash; 
� carry over of high concentrations of colloidal particles immediately following a 

filter backwash; 
� coagulant influences membrane performance; 
� large footprint due to slow filtration velocities. The footprint of a conventional 

pre-treatment is about 35–40 m2/1000 m3/day permeate [29].  
In conclusion, conventional pre-treatment is generally complex, labour intensive and 
space consuming. 
 
 



 63 

4.1.2 Membrane pre-treatment    
Pressure-driven membrane operations are the new trend in designing pre-treatment 
systems because they are able to remove a wide range of contaminants including 
particulates, colloids and pathogens.  
Microfiltration and ultrafiltration membranes have been successfully applied in pre-
treatment of much more difficult raw waters than seawater, such as in industrial and 
municipal wastewater for many years. 
In a process using membranes in pre-treatment, the raw water is usually roughly pre-
filtered by a mechanical screen before it is fed to the membrane. Commercially 
available modules are: immersed plate-, pressure driven capillary-, pressure driven 
spiral wound- and immersed hollow fibre- modules. Most commonly, hollow fibre 
modules are applied for pre-treatment [29]. 
For what concerns MF, it generally provides an RO feedwater of good quality, with 
lower COD/BOD and a lower SDI in comparison to the untreated seawater. The total 
costs for the MF are lower than that a conventional pre-treatment because of:  

� elimination of fine filters in the RO systems; 
� less membrane replacement cost due to the lengthened membrane useful life; 
� less chemical consumption and cost because less chemicals are needed for 

disinfection, coagulation and dechlorination (see Table 9); 
� elimination of cartridge filters cost because no cartridge filters are needed before 

the RO step (see Table 10) [15]; 
� less maintenance cost for the high pressure pump and the measuring 

instruments; 
� less labor cost because less manpower is needed to operate the conventional 

pretreatment system and to clean the membrane and maintain the system [77]. 
 
 

Table 9: Chemical cost comparison for different pre-treatment options [78]. 

 
 
 
 
 
 
 
 
 
 
 
 



 64 

Table 10: Total water cost comparison for different pre-treatment options [78]. 
RO + conventional pre-

treatment 
RO + UF/MF pre-treatment 

3 2 1 

 
Number of RO cleans 
per year 

$ cents/m3  $ cents/m3 $ cents/m3 
Electric power A  2,850,000 41.18 2,850,000 41.01 2,850,000 40.83 
RO membrane 
replacement 

243,000 3.51 162,000 2.33 162,000 2.32 

UF membrane 
replacement 

0 0 136,000 1.96 136,000 1.95 

Chemicals 145,000 2.10 80,000 1.15 52,000 0.74 
Cartridges 31,000 0.45 0 0 0 0 
Maintenance and parts 415,000 6.00 415,000 5.97 415,000 5.95 
Supervision and labor 265,000 3.83 265,000 3.81 265,000 3.80 
Amortization B 2,284,000 33.01 2,354,000 33.87 2,354,000 33.72 
Total 6,233,000 90.07 6,262,000 90.10 6,234,000 89.31 
Operating days per year 346  347,5  349  
Plant capacity [m3/y] 6920  6950  6980  

A Based on an unit electric cost of 0.10 $/KWh, a specific consumption of electric power of 4.1kWh/m3 
and, therefore, without the presence of currently adopted Energy Recovery Devices in the desalination 
process.  
By considering a price more normally used with this type of project evaluation (0.07 $/KWh), the energy 
cost would be approximately 26 cent/m3, reducing unit water cost from about 90 to 75 cents/m3.  
B Based on amortization of capital at 8% over 20 years.  
 
Further improvement of the RO feedwater can be obtained by replacing MF by UF. In 
UF, not only suspended solids and large bacteria but also (dissolved) macromolecules, 
colloids and smaller bacteria are retained; turbidity and suspended solids are completely 
removed; SDI values are always well below 2 and the COD/BOD decreased by the 
removal of (large) dissolved organics. As a consequence, UF permeate (the RO feed) is 
significantly improved. Somewhat larger pressures than MF have to be applied (in the 
range of l-5 bar) so that the cost is higher than for MF, but competitive with 
conventional pre-treatment. Moreover, allowing higher RO membrane operating flux, 
fewer RO membranes, pressure vessels, manifolds, space and lower total water cost are 
expected [24]. Taking all factors into account, the total cost of a membrane desalination 
plant constituted by UF + RO will be 2-7% lower than the total cost of a SWRO plant 
based on conventional pre-treatment [79].  
Membrane application in surface water treatment also provides many other advantages 
over conventional treatment including: capability of handling wide fluctuations in raw 
water quality, enabling operation with a high and stable permeate flux in long term 
operation even during storm events and algae blooms [23, 24, 29]; small footprint; low 
energy consumption.  
A comparative overview of the influence of both membrane and conventional pre-
treatment is given in Tables 11 and 12. 
 
 
 
 
 
 
 
 



 65 

Table 11: Comparison of conventional and MF/UF pre-treatment [80]. 

 
 
Table 12: Comparison of the impact of UF pre-treatment on an RO based sea water desalination plant [24]. 

 
According to Wolf et al. [24], who compared conventional pre-treatment using inline 
coagulation and two stage sand filters with membrane pre-treatment using UF 
ZeeWeed® 1000 immersed hollow fibre based on sea water desalination plant (as 
illustrated in Table 12), the use of UF membrane showed a better RO performance than 
that with conventional pre-treatment.  
 



 66 

However, the major limitation of membrane filtration is fouling caused by the 
deposition of materials on or within the structure of the membrane, which results in 
increase in hydraulic resistances, operational and maintenance costs, and deterioration 
of productivity and product quality [23]. Any species in the feed water is a potential 
foulant and its impact will depend on its characteristics and concentration as well as 
membrane properties (pore size, charge, and hydrophobicity), module properties, mode 
of operation and applied flux [23]. One of the most important identified foulants found 
in surface water filtration is natural organic matter (NOM). Bacteria can also adhere on 
the membrane surface and create a biofilms [23]. 
In terms of design and membrane fouling control, UF and MF are always protected by a 
screen from 500 to 50 µm according to the membrane supplier. Moreover, according to 
Bonnélye et al. [81], it can be necessary to add a coagulation and settling/flotation for 
the treatment of very bad water quality, to improve the permeate water quality feeding 